
 

     

 

Berlin, Germany 
2013 

© Copyright 2013 by the KompetenzZentrum Wasser Berlin gGmbH. All rights including translation into other 
languages, reserved under the Universal Copyright Convention, the Berne Convention or the Protection of 
Literacy and Artistic Works, and the International and Pan American Copyright Conventions. 

Cicerostr. 24 
D-10709 Berlin 
Germany 
Tel  +49 (0)30 536 53 800 
Fax  +49 (0)30 536 53 888 
www.kompetenz-wasser.de 

REPORT 
Contract:  11245 UEP II  
Final  vers ion ,  Date: 21.08.2013 

Tertiary treatment combining ozonation and 

membrane filtration – Pilot scale investigations 

Project acronym: OXERAM 2 
 

by 

Johan Stüber 

Kompetenzzentrum Wasser Berlin gGmbH 
[...]
Figure 19: DOC concentration – Feed ....................................................................... 31 

Figure 20: DOC - Feed & filtrate - Impact of coagulant concentration (without O3) .... 31 

Figure 21: DOC - Feed & filtrate - Impact of ozone dose ............................................ 32 

Figure 22: UV absorbance – Feed ............................................................................. 32 

Figure 23: UV absorbance - Feed & filtrate - Impact of coagulant concentration ........ 33 

Figure 24: UV absorbance – Feed & filtrate – Impact of ozone dose.......................... 33 

Figure 25: Specific UV absorbance in the feed .......................................................... 34 

Figure 26: Specific UV absorbance – Feed & filtrate – impact of coagulant 

concentration ............................................................................................................. 35 

Figure 27: Specific UV absorbance – Feed & filtrate – impact of ozone dose ............ 36 

Figure 28: LC-OCD chromatogram - WWTP Ruhleben secondary effluent ................ 37 

Figure 29: Biopolymer concentration in the feed ........................................................ 37 

Figure 30: Biopolymer peak in relation to treatment (ceramic membrane filtrate) ....... 38 

Figure 31: Biopolymer reduction by pre-treatment ..................................................... 39 

Figure 32: Biopolymer reduction – coagulant comparison .......................................... 40 



 

x 

Figure 33: Biopolymer reduction – coagulant comparison with ozonation (6 – 7.2 

mgO3/L) .................................................................................................................... 40 

Figure 34: Total fouling resistance 2nd module comparison campaign ...................... 43 

Figure 35: Results statistical trial planning polymeric membranes – Total fouling rate 

prediction ................................................................................................................... 46 

Figure 36: CEB validation – without CEB ................................................................... 48 

Figure 37: CEB validation – daily CEB....................................................................... 49 

Figure 38: Economic comparison of operation strategy – polymeric membranes ....... 51 

Figure 39: Long term demonstration - Fe as coagulant .............................................. 52 

Figure 40: Long term demonstration - Al as coagulant ............................................... 52 

Figure 41: Total fouling resistance - variable flux trials .............................................. 53 

Figure 42: Operation with and without ozone – PES ultrafiltration; Al as coagulant ... 55 

Figure 43: Fouling resistance and fouling rate with and without ozone – start ozone 

trials .......................................................................................................................... 56 

Figure 44: Fouling resistance after backwash - end of ozone trials ............................ 57 

Figure 45: Total fouling rates ceramic membrane - trial phase 1................................ 59 

Figure 46: Dissolved ozone concentration along water path ...................................... 60 

Figure 47: High flux experiments with 7.5 and 15 mgO3/L ......................................... 61 

Figure 48: Graphical interpretation of critical flux experiments ................................... 62 

Figure 49: Long term operation with 90 and 120 L/(m2h) – Ceramic membrane ........ 64 

Figure 50: Economic trade off ceramic membrane..................................................... 65 

Figure 51: Plant design constraints ............................................................................ 66 

 



 

xi 

List of Tables 

Table 1: Online measurements devices ....................................................................... 6 

Table 2: Polymeric membrane specifications ............................................................... 9 

Table 3: Specification of ceramic membrane module (Metawater) ............................. 11 

Table 4: Measurement devices ozonation unit ........................................................... 13 

Table 5: Clean water permeability and correspondent membrane resistance ............ 16 

Table 6: Evaluation of cleaning methods ................................................................... 19 

Table 7: Controllable factors for both membrane types .............................................. 20 

Table 8: Notation of modules tested – polymeric membranes .................................... 22 

Table 9: Water quality overview ................................................................................. 24 

Table 10: Total phosphorus concentration in the filtrate – Impact of ozonation (ceramic 

membrane) ................................................................................................................ 26 

Table 11: Module comparison - Total fouling rates ..................................................... 43 

Table 12: CIP frequency in relation to the fouling rate – according to results of the 

statistical trial plan ..................................................................................................... 47 

Table 13: CEB validation ........................................................................................... 47 

Table 14: Long term validation – operational set up ................................................... 51 

Table 15: Key parameter for different flux strategies .................................................. 53 

Table 16: Full scale design with constant/variable flux operation - dry weather peak 

flow 4.5 m3/s ............................................................................................................. 54 

Table 17: Mean trans-membrane pressures with and without ozone – treatment line 2 

(UF2b) ....................................................................................................................... 57 

Table 18: Results critical flux experiments ................................................................. 62 

Table 19: Proposed operation polymeric membranes – Tertiary treatment WWTP 

Ruhleben ................................................................................................................... 67 

Table 20: Proposed operation ceramic membranes – Tertiary treatment WWTP 

Ruhleben ................................................................................................................... 68 

Table 21: Work sheet Polymeric Membrane (UF2) - Statistical Trial Planning ............ 72 

Table 22: Work sheet Ceramic Membrane - Statistical Trial Planning ........................ 72 

Table 23: Coefficient table of fouling rate model: Trial phase1 UF2 ........................... 73 

  



 

xii 

List of Abbreviations 

C carbon 
Ca calcium 
DOC dissolved organic carbon 
Fe iron 
FeCl3 iron(III) trichloride 
KCl potassium chloride 
LC liquid chromatography 
L/(m2h) liter per square meter per hour 
MW molecular weight 
MWCO molecular weight cutoff 
N nitrogen 
Na sodium 
NaCl sodium chloride 
NaOH sodium hydroxide 
NTU nephelometric turbidity unit 
OCD organic carbon detection 
OND organic nitrogen detection 
PES polyethersulfone 
PVDF polyvinylidene fluoride 
R2 coefficient of determination 
rpm revolutions per minute 
SEC size exclusion chromatography 
SI international system of units 
SP sampling point 
TDW treated domestic wastewater 
TMP trans-membrane pressure 
TOC total organic carbon 
UV ultraviolet 
WWTP wastewater treatment plant 

Latin symbols 

A  area [m2] 
c  concentration [mg · L-1] 
ci  concentration in entity i [kg · m-3] 
cfeed  concentration in feed [mg · L-1] 
cperm  concentration in permeate [mg · L-1] 
η  dynamic viscosity [N · s · m-2] 
J  flux [m · s-1] 
J0  pure water flux [m · s-1] 
m  mass [kg] 
mi  mass in entity i [kg] 
M  molecular weight, equivalent to Da (dalton) [g · mol-1] 
p  pressure, also given in bar [105 · N · m-2] [N · m-2] 
R  resistance [m-1] 
Rm  resistance by membrane [m-1]  
Rf,rev  resistance by reversible fouling [m-1]  
Rf,irr  resistance by irreversible fouling [m-1]  
T  temperature [°C] 
TM  measured temperature [°C] 
V  volume [L] 
Vi  volume of entity i [m3] 
 



 

1 

Chapter 1 

Introduction 

1.1 Goals of tertiary treatment – frame of OXERAM 

The European Water Framework Directive demands activities targeting the 
reinstatement of a natural good water quality of all water bodies (EC 2000). These 
activities need to be carried out throughout the whole water cycle. Since the wastewater 
treatment plants (WWTP) discharge the treated wastewater into surface waters the 
possibilities and limitation to increase the water quality by implementation of a tertiary 
treatment step are addressed within OXERAM. For the case of Berlin, tertiary treatment 
focuses on further reduction of the phosphorus load. In addition, disinfection is required 
in order to achieve “good bathing water quality”. The project OXERAM compares 
different technologies suitable for tertiary treatment with regard to ecological benefits and 
economic feasibility. In this report the outcomes of the membrane trials are presented. 
The results of the working packages addressing Microsieves, Life Cycle Analysis, Online 
Monitoring and Lab scale investigation can be found here: http://www.kompetenz-
wasser.de. 

1.2 Membrane filtration for tertiary treatment – drawbacks and advantages 

Filtration with micro- or ultrafiltration membrane assures highest filtrate qualities because 
of the clearly defined cut-off. Due to cake layer formation and in pore blocking the cut-off 
achieved in reality can even be lower than the nominal pore size. Total Suspended 
Solids (TSS) are retained completely by membrane filtration and disinfection according 
to the European bathing water guideline is achieved (EC 2000). Also phosphorus is 
retained down to the dissolved fraction and pre-treatment with coagulation increases the 
removal even further. Because of these benefits and the possibility to combine 
membrane technology with further advanced wastewater treatment technologies, such 
as ozonation or powder activated carbon (PAC), membranes technology could be a 
comprehensive solution for wastewater treatment. One of the major cost positions is the 
investment and replacement costs for the membranes themselves. Therefore an 
accurate estimation of the sustainable design flux is the key criteria when designing a 
membrane stage. The driving force to push water through the membrane pores is in 
most cases provided by electrically powered pumps. This additional energy is necessary 
and adds up to the overall energy consumption of the wastewater treatment. The head 
loss caused by the membrane itself is a physical feature that cannot be avoided. The 
additional head loss caused by membrane fouling increases the energy demand. Pre-
treatment, e.g. coagulation or ozonation, and a cleaning strategy optimized for the water 
quality are necessary to minimize these negative impacts. The cleaning strategy includes 
regular cleaning with chemical enhanced backwash (CEB) and cleaning in place (CIP), 
see section 2.3. 

Membrane systems as tertiary treatment processes are implemented in an existing 
WWTP with a conventional activated sludge (CAS) regime after the clarifier, which was 
designed for a definite maximum flow. This design flow represents another constraint for 
a downstream membrane process: The return flow of backwash and cleaning water must 
not exceed tolerable amounts, because of the activated sludge basins and the 
secondary clarifiers. Higher flows result in insufficient nutrient removal due to the 



 

2 

overload of the biological basins and/or low contact times. Additionally sludge loss in the 
secondary clarifier may occur. A maximum return flow of 5 % of the treated water was 
defined by the operator Berliner Wasserbetriebe (BWB) for the WWTP Ruhleben. In 
case of a recovery rate < 95 % a second filtration unit treating the backwash water can 
therefore be necessary, which requires further investment. 

1.3 Fouling and fouling control 

Fouling of membranes and the question of the responsible water constituents has been a 
topic in research for more than two decades and there are several publications with 
different outcomes. This inconsistency emphasizes the complex nature of membrane 
fouling. Most references have in common that the so called DOC-fraction of biopolymers 
plays a major role in fouling (Zheng et al. 2009, De la Torre et al. 2009, Te Poele 2006, 
and Haberkamp et al. 2008). Proteins and polysaccharides are the major fraction of 
these biopolymers, but the exact compounds, ratio, origin, and characteristics are still 
unknown (Amy 2009). Pre-treatment steps are implemented in order to limit the fouling 
potential and reduce the amount of free biopolymers reaching the membrane surface. 

In order to minimize fouling different operational strategies are applied and process 
optimization has to be done according to the water quality. The following sections 
describe the pre-treatment steps tested within OXERAM. 

1.3.1 Coagulation 

Coagulation in water treatment is used for phosphorus removal amongst others. Within 
the various wastewater treatment schemes there are several options how to apply 
coagulation (location of dosage, mixing system, retention time, type of coagulant etc.). In 
membrane technology coagulation does fulfil three tasks: 

• Precipitation of dissolved phosphorus 

• Binding of foulants (high molecular fractions of DOC) 

• Cake layer formation with the above mentioned solids 

The coagulant dosage is one of the cost drivers in membrane processes, due to the 
purchase costs as well as the disposal costs. At the same time coagulation controls the 
trans-membrane pressure, therefore the required pumping energy as well as the needs 
for backwash and/or chemical cleanings. Theoretically a trade-off can be defined, where 
the membrane filtration is operated in a financially optimised way. 

Coagulation is widely used for tertiary treatment processes as well as for drinking water 
production (Haberkamp et al. 2007, Kim et al. 2005). The goal of coagulation in 
membrane filtration technologies is to form solid particles that can be retained by the 
membrane and entrap the colloids, major membrane foulants. Cake layer formation also 
functions as an additional filtration barrier. Therefore coagulation reduces the amount of 
biopolymers reaching the membrane surface, thus lowering the fouling propensity. At the 
same time, dissolved phosphorus compounds are precipitated and removed by the 
filtration step. Since phosphorus removal is one of the main goals of tertiary treatment, 
there is a synergy of coagulation: Fouling control and enhanced phosphorus removal. 



 

3 

1.3.2 Ozonation 

Ozonation as an additional pre-treatment step has been studied recently and higher 
fluxes could be maintained with ceramic membranes (Lehman and Liu 2009, Panglisch 
et al. 2010). Remarkably high fluxes (>500 L/(m2h)) were achieved treating surface 
waters for drinking water production. Genz et al. 2011 reported on the positive impact of 
ozonation on filterability of secondary effluent using a UF polymeric membrane and 
attributed the beneficial effect of ozonation to the reduction, transformation, and change 
of biopolymer characteristics. Van Geluwe et al. 2011 summarized the outcomes of 
several studies about ozonation and membrane fouling paying special attention to the 
effect of ozone and OH-radicals on natural organic matter (NOM) in the treated water. 
Increase of filterability has been reported in several studies using different waters 
including secondary effluent (Wang et al. 2007). Comparing different pre-treatment 
technologies for secondary effluent prior ultrafiltration, Filloux et al. 2012 showed the 